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1234586 L.M.
- NOSE UNDERCARRIAGE, ASSEMBLY (E.F6.41.1) - - -
Spares for:—
13008 | E.F2.41.13 . BLOCK, trunnion, c/w bush, assembly 1 — C [2/19
Spares for:—
E.F2.41.17 - . . BUSH 1| Bs3869 - 2o
Attachments: —
28D/1011242 | A25/7E . Bolt, 1/4"" BSF hex. head 2 = c |2n7
28M/1011467 | A27/ES . Nut, 1/4"” BSF slotted 2 - c |2/12
28P/9527619 | SPS0/C7 . Pin, split 2 - c |2/11
8836 | EEAS.20/6DR . Tab, locking 1 L72 c |2/16
28W/9418921 | SP13/E . Washer, 1/4" BSF plain 2 - c [2113
13009 | E.F2.41.14 . BLOCK, trunnion, c/w bush, assembly 1 - c |25
' Spares for: —
E.F2.41.17 . . BUSH 1| BS369 | — [2/9
. Attachments:—
28D/1011242 | A25/7E . Bolt, 1/4"* BSF hex. heed 2 - c (24
28M/1011467 | A27/ES . Nut, 1/4" BSF slotted 2 - c |8
28P/9527619 | SP90/C7 . Pin, split 2 — c |27
28W/9418921 | SP13/E . Washer, 1/4" BSF, plain 2 - c |26
8000 | E.B2.41.543 . BOLT, special, 1/4” BSF, nose wheel reer door 1 - c |4Nn4
attachment
28D/1018884 | A25/9G . BOLT, 6/16" BSF, hex. head, nose wheel front door 4 - c |4n
’ attachment port and sterboard
28N/5555 | AGS.899/8 . COLLAR, shackle pin 2 - c [4/22
27Q/24210 | DOWTY ROTOL | . COUPLING, swivel 1 — A |2/
1.01052.001
- 27A/4080 | DUNLOP . COVER . 1 - B |21s
DF.3881.T
- . GREASING-POINT, for nose undercarrisge jeck pivot at - - - |2/2
frame 13, sssembly (E.85.41.5009)
Spares for:—
13010 | E.F2.41.21 . BLOCK, mounting, assembly 1 — c |2/22
Attachments: —
10871 | EEAS.222-1/2C . Bolt, 2 BA hex. head 2 | HTsS. c (227
26F2/980 | EEAS.20/1/DR . Teb, locking 1 L72 c |226
28E/1059357 | AGS2081/3 . . CLIP, pipe support 2 = c |2/24
' 28E/1059358 | AGS.2081/4 . CLIP, pipe support 1 - c |2/25
17753 | E.F3.41.417 . PIPE, essembly, grease lubricating line, 1 c |2n
connecting between trunnions
24761 | E.B5.41.5011 - PIPE, assembly, from greass nipple mounting block 1 c (223
to benjo connection at trunnion block
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33912 | EEAS.319J/2 . . WASHER, sealing 4 - c |20
27Q/71275 | DOWTY ROTOL . LEG, nose undercarriage (For spares sse AP.4515 AB 1 - A |2na
2.00163.016 Vol. 3, Part 1, Section 2,
Chapter 3)
- . MECHANISM, noss wheel front door operating asssmbly | — - - |38
(E.B2.41.221)
Spares for:—
3255 | E.B2.41.253 . BOLT, special, 1/4" BSF, door operating lever 2 - c |3/2
and strut connecting
3257 | E.B2.41.217 . CLIP, roller lever ioading spring retaining 2 L73 c |3/21
17754 | E.B2.41.459 . GUIDE, roller lever ) 1 L6s c |3/29
Attachments:— )
23466 | E.B2.41.491 . Bolt, special, 5/16" BSF 2 S86 c |3/
28M/7002431 | AGS.2002/G/1 . Nut, stiff, 5/16'° BSF 2 - c |3/32
_78W/1007987 | SP13/G . Washer, 5/16" BSF plain 2 - c |3/31
( E.B2.41.175 . LEVER, roller 1 L6s — |3/24
30229 | E.B2.41.179 . LEVER, door operating, port, group 1 - c |39
Spares for:—
3258 | E.B2.41.457 . LINK, spring anchorage 1 L85 c |38
Attachments:—
4936 | E.B2.41.517 . . Bolt, special, 4 BA c’sk head 2 594 c |3
30230 | E.B2.41.180 . LEVER, door operating, sterboard, group 1 - c |3n0
) Spares for:—
3258 | E.B2.41.457 . LINK, spring snchorage 1 L86 c |38
Attachments:—
4936 | E.B2.41.517 . . Bolt, special, 4 BA c'sk head 2 S84 c |37
3256 | E.B2.41.455 . LINK, loeding spring attachment 2 L6b c |3
Attachments:— )
28D/1010030 | A25/7C . Bolt, 2 BA hex. heed 1 - c |3/4
26FZ/1122 | EEAS.63 . Nut, 2 BA, slotted 1 $98 c |3/
28F/9527619 | SP90/C7 . Pin, split 1 - c |32
28W/9128924 | SP14/C . . Washer, 2 BA, plsin 1 - c |35
E.B2.41.209 . MOUNTING, roller lever loading spring lower 2 L40 - |3/20
attachment
E.B2.41.267 . NUT, special slotted, for door lever and strut 2 - - |3n
" connecting bolt (Make from A27/ES)
E.B2.41.219 . PIECE, distance, roller lever loeding spring 2 L62 - |317
sttachment bolt
3259 | E.B2.41.211 . PULLEY, roller lever loading spring retaining 2 L40 c |35
_Attachments:— ’
28D/1200119 | A25/4C . . Bolt, 2 BA hex. head ! - c |3n13
28M/9433473 | AGS.2001/C/1 . Nut, stiff, 2BA 1 — c |31s
g
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123456 L.'M:
3260 | E.B2.41.213 . . PULLEY, roller lever loading spring lower 2 L40 C
attachment at special bolt
3261 E.B2.41.167 . ROLLER, c/w bush, door lever 1 - o]
17755 | E.B2.41.159 . SHAFT, roller 1 S95 c
8462 | E.B2.41.531 . SHIM, nose undercarriage door retaction 1 |Lam. Allum]. C
E.B2.41.171 . SPOOL, door operating, and roller lever mounting 2 S95 -
3262 | E.B2.41.435 . SPRING, roller lever loading 2 | DTD215 C
3267 | E.B2.41.195 . STRUT, door operating, group 2 - B
Spares for:—
3268 | E.B2.41.203 . FORK-END 1 L65 Cc
7200 | E.B2.41.525 . . PIECE, connecting 1 S94 or (&
S96
E.B2.41.169 . . TUBE, torque, roller lever and door operating 1 L65 —_
17756 | E.B2.41.215 . . WASHER, special, roller guide attachment 2 L40 C
3263 | E.B2.419 . NUT, pivot pin 1 S98 (o1
28M/5808571 | A27/GS . NUT, 5/16"* BSF slotted, nose wheel front door 4 — (o]
attachment, port and starboard
3253 | E.B2.41.247 . PIECE, distance, nose wheel front door attachment, 4 S95 C
port and starboard
3264 | E.B2.41.7 . PIN, nose undercarriage pivot 1 S98 C
28P/5728 | SP4Z/H9 . PIN, shackle, nose wheel door connecting link 2 - c
28F/9527619 | SP90/C7 . PIN, split, nose wheel front door attachment, port 4 — Cc
and starboard
28P/9554984 | SP90/E7 . PIN, split, nose wheel door connecting link 3 - C
3266 | E.B2.41.277 . PLATE, nose undercarriage "‘up’’ lock shim 1 L73 Cc
27Q/35358 | DOWTY ROTOL . SLEEVE, nose undercarriage leg 1 — (o]
422494
33536 | E.F3.41.527 . STRUT, operating, nose wheel rear door, group 2 - B
Spares for:—
3270 | E.B2.41.439 . BLOCK, fork-end pivot, assembly 1 - c
Spares for:—
E.B2.41.231 . . BUSH 1 BS369 -
3271 | E.B2.41.451 . FORK-END, screwed 1 S95 C
3272 | E.B2.41.449 . NUT, fork-end locking 1 S92 c
3273 | E.B2.41.441 . PIN, pivot 1 S95 Cc
BD Restricted




Restricted

Page QB4
UNDERCARRIAGE
NOSE UNDERCARRIAGE
Cl. of
Ref. No. Part No. Description No. | patl. Spec. Equip.|  Plate
off M.R. No.
123456 L.M.
E.F3.41.529 . PIN, end fitting attachment 3 S92 —
2392 | GEO. SALTER . RING, truarc retaining 1 - C
5100/37
3265 | E.B2.41.75 . WASHER, pivot pin 1 S98 c
3277 | E.B2.41.461 . WASHER, shim, nose wheel front door hinges, port and 4 - c
starboard
28W/9419403 | SP13/G . WASHER, 5/16"* BSF plain, nose wheel front door 8 - C
attachment, port and starboard
28W/12678 | SP14/L . WASHER, 5/16" BSF, plain, nose wheel front door 4 - Cc
attachment, port and starboard
28W/9419408 | SP43/G . WASHER, tab, 5/16"" BSF, nose wheel rear door bolt, 1 - C
port
28W/9419407 | SP45/G . WASHER, tab, 5/16"* BSF, nose wheel rear door bolt, 1 — C
DUNLOP starboard
27A/5023 | AH.52522 . WHEEL, nose undercarriage (For spares see AP.4515C, 1 - A
Vol. 3, Part 1, Section 2, Chapter 63)
30A/3055 T . WIRE, locking, 22 SWG QR| DTD189 (o}
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